
 

For the period of 
October 1st, 2021 to May 31st, 2022 

 
Prepared for the Township of Wellington North by the Ontario Clean Water Agency 

 
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

2021/2022 
ANNUAL 
PERFORMANCE 
REPORT 
 
ARTHUR WASTEWATER 
TREATMENT PLANT 
 



 

 

Table of Contents 
1. System Description ................................................................................................................................................................................. 2 

2. Monitoring Data Influent ........................................................................................................................................................................ 7 
[...]
The Conestogo River Arthur hydrometric station equipment is calibrated as per manufacturer’s recommendations.  
Monitoring and metering equipment is also calibrated by a third party on an annual basis.  Preventative 
maintenance is scheduled for all equipment at the sewage treatment plant and pumping stations at regular 
frequency (frequency depends on the equipment and type of maintenance). Maintenance activities are scheduled 
within the work management system Maximo, upon completion, Operators set the work order to complete.  On 
a monthly basis, preventative work orders are reviewed for completion. 

Indus Control successfully calibrated the hydrometric station measuring equipment on September 13, 2021.  

Refer to Appendix D for the Calibration Reports. 

Operators collect and record daily streamflow measurements for the Conestogo River hydrometric station on their 
daily check sheets and entered in OCWA’s PDM (WISKI) Management System.   

 

Table 14: Conestogo River Streamflow Measurements 

Month 
Monthly Minimum 
Daily River Height  

(cm) 

Monthly Average 
Daily River Height  

(cm) 

Monthly Max 
Daily River Height 

(cm) 
October 2021 19.08 33.07 84.65 

November 2021 23.26 37.01 55.77 
December 2021 24.38 43.32 101.57 

January 2022 17.75 23.42 34.71 
February 2022 17.50 61.32 85.45 

March 2022 36.65 72.82 97.40 
April 2022 23.15 35.78 48.22 
May 2022 15.12 24.12 56.86 

Annual Minimum 15.12 - - 
Annual Average - 38.08 - 

Annual Max - - 101.57 
 

Refer to Appendix F for Report of Daily Streamflow Measurements 

Refer to Appendix G for the Grand River Conservation Authority Manual Discharge Measurements and TAN 
Concentrations 

 

 



2021/22 Annual Performance Report – Arthur WWTP – Township of Wellington North 
ECA 7654-BEMKVD 

Period from: October 1, 2021 – May 31, 2022  

Page 19 of 28 

 

5. Monitoring Schedule  
ECA 7654-BEMKVD, Section 13 (4)(d): 

“a summary of any deviation from the monitoring schedule and reasons for the current reporting year and a 
schedule for the next reporting year;” 

Operations staff at the Arthur WWTP maintained a sampling schedule where samples were taken on 
Thursdays for the majority of the 2021 reporting period.  Fluctuations on sample dates were due to the 
additional raw sampling being taken a week plus one day for influent monitoring of TP, TAN and TKN.  For 2022 
reporting period the sampling schedule was revised and updated to rotate the day of the week to Wednesday as 
per the ECA requirement in section 11 (b).  Operations staff at the Arthur WWTP maintained a sampling 
schedule where samples were taken on Wednesdays for the majority of the 2022 reporting period.  Any 
fluctuations on sample dates were due to any operational issues. 
 
Table 15: Summary of dates deviated from monitoring schedule 

Sample Scheduled Date Date Sample Taken 
Monthly Raw October 7, 2021 October 6, 2021 
Monthly Raw November 4, 2021 November 10, 2021 

Weekly Effluent November 10, 2021 November 11, 2021 
Monthly Raw December 2, 2021 December 15, 2021 
Monthly Raw January 5, 2022 January 19, 2022 
Monthly Raw February 2, 2022 February 3, 2022 
Monthly Raw March 2, 2022 March 3, 2022 
Monthly Raw April 6, 2022 April 7, 2022 

 

Please find the attached Sampling Calendar prepared for 2021/2022 in Appendix B 

 

6. Operating Problems & Corrective Actions  
ECA 7654-BEMKVD, Section 13 (4)(e): 

“a summary of all operating issues encountered and corrective actions taken;” 

6.1 Golden Valley Farms and Influent Loading 
Starting in January 2019, it was noted that Total Ammonia Nitrogen levels were exceeding the ECA limit due to 
abnormally concentrated influent, which disrupted the nitrification processes at the plant. 

Golden Valley Farms, an industrial meat processing plant, has been discharging into the Sewage Collection Systems 
since its establishment. It was suspected that the processing plant had been contributing higher than normal 
loadings to the plant, causing process upsets. Further investigations with regular extra raw sampling confirmed 
abnormally concentrated influent from the processing plant. 

On September 23 2020, a composite sampler was purchased by Golden Valley Farms and installed to replace a 
defective composite sampler.  Since then Golden Valley Farms has been sampling on a bi-weekly basis for the 
following parameters pH, Total Ammonia Nitrogen, Biochemical Oxygen Demand and Total Phosphorus.  These 
sample results are being shared with The Township and tracked by OCWA. 



2021/22 Annual Performance Report – Arthur WWTP – Township of Wellington North 
ECA 7654-BEMKVD 

Period from: October 1, 2021 – May 31, 2022  

Page 20 of 28 

 

For the current reporting period OCWA and the Township continue to monitor the 3rd party laboratory results for 
sewer use by-law loading parameters.  During the reporting period the laboratory results were within the bylaw 
limits for the parameters BOD5, Total Phosphorus and pH.  The bylaw limits for Total Ammonia Nitrogen was 
exceeded for five of the fourteen samples during the reporting period. 

 

Refer to Appendix C for Summary of Golden Valley Laboratory Results and a Copy of the Township of Wellington 
North Sewer Use By-Law. 

 

7. Major Maintenance Activities 
ECA 7654-BEMKVD, Section 13 (4)(f): 

“a summary of all normal and emergency repairs and maintenance activities carried out on any major structure, 
equipment, apparatus or mechanism forming part of the Works;” 

7.1 Work Management System 
Planned maintenance, including scheduled and non-scheduled maintenance activities are scheduled using a 
computerized Work Management System (WMS) that allows user to: 

• Enter detailed asset information 

• Generate and process work orders 

• Access maintenance and inspection procedures 

• Plan, schedule, and document all asset related tasks and activities 

• Access maintenance records and asset histories 

Work Orders are automatically generated by the WMS program and are assigned to the applicable Operations 
staff accordingly. 

7.2 Preventative Maintenance 
There were a number of major maintenance tasks throughout 2021/22 reporting period. They are as follows: 

• Monthly Lagoon Inspection (May-Oct) 

• Monthly panel alarm, float and generator testing 

• Annual sewage pumping station cleanouts  

• Annual generator inspections and load testing 

• Annual calibrations 

• Annual lifting device inspection 

• UV inspection and servicing 

• Alum Tank and Lagoon Chamber cleanout 

• Semi-annual Lagoon Perimeter Inspection 



2021/22 Annual Performance Report – Arthur WWTP – Township of Wellington North 
ECA 7654-BEMKVD 

Period from: October 1, 2021 – May 31, 2022  

Page 21 of 28 

 

7.3 Repairs & Improvements 
There were a number of repairs and/or improvements made in the 2021/2022 reporting period.  As referred 
within the ECA (7654-BEMKVD) proposed work for Phase 1. 

Phase 1 

Sanitary Sewage Pumping Stations 

Frederick Street Pumping Station and Forcemain 

Upgrade to the existing Frederick Street Pumping Station having a firm capacity of 110 L/s, located at 176 Frederick 
Street West, comprising;   

• Construction of a new wet well having dimension of 5.5m x 5.3m x 7.2m, having an active storage volume 
of 90 m3, equipped with three variable speed controlled sewage pumps, two for duty and one for standby, 
each with a rated capacity of 55 L/s under 30m TDH, discharging through a common header to Arthur 
Wastewater Treatment Plant through an existing 755m long 250mm diameter forcemain, complete with 
a MCC, a new PLC based control system, high level floats and alarms; 

• Conversion of existing wet well in to a bypass chamber, complete with one (1) sewage drain pump, located 
in the existing wet well, with a capacity of 10 L/s under 8m TDH, receiving sewage overflow from the inlet 
sewer under extreme flow events with an Emergency Overflow to the Conestogo River; 

Arthur Wastewater Treatment Plant (WWTP) 

Equalization Tank (to be upgraded to Extended Aeration Plant B during Phase 2) 

• Construction of the equalization tank 1 (to be used as the future secondary treatment/extended aeration 
tank during Phase 2), having a total capacity of 2,100 m3, and operated in a manner to allow the flows 
entering the secondary treatment in Phase 1 to be reduced to 5,270 m3/d, comprising of two cells and a 
central future secondary clarifier tank, receiving diverted peak flow through a weir located in the 
headworks building outlet pipe under peak flow conditions, complete with a sewer line connecting a new 
hopper adjacent to the existing Headworks to a new Headworks channel upstream of Plant B; 

• One (1) submersible drain pump, to be located in a precast manhole (to be converted to a scum collection 
pit and transfer pump in Phase 2), connected to the equalization tank, with a capacity of 10 L/s under a 
TDH of 8m, discharging to Headworks channel; 

Secondary Treatment System 

Biological Treatment 

Aeration Blowers (for future use in Plant B/Treatment Train B in Phase 2) 

• Three (3) variable speed controlled blowers (one standby), each with a capacity of 944 m3/h, with a 
common discharge line connected to the existing aeration system and tie-in to future secondary 
treatment plant; 

Return Activated Sludge (RAS) and Waste Activated Sludge (WAS) pumping system 

• Two (2) variable speed controlled RAS and WAS pumps (one standby), to be located in the existing RAS 
and WAS hopper, with a capacity of 20.9 L/s; 

• Flow meter for RAS lines to each aeration tank and WAS transfer line to Aerobic digesters; 

Supplementary Treatment Systems Phosphorous Removal (Alum) 

• Four (4) variable speed dosing pumps, three for duty and one for standby, each having a capacity of 5.5 
L/hr under a TDH of 50 psi; One of the pumps providing flexibility for secondary injection point prior to 



2021/22 Annual Performance Report – Arthur WWTP – Township of Wellington North 
ECA 7654-BEMKVD 

Period from: October 1, 2021 – May 31, 2022  

Page 22 of 28 

 

filters and remaining two duty pumps dedicated to two primary injection points upstream of the existing 
and New clarifier Plant A and Plant B; 

Sludge Management System Sludge Digestion 

• Replacement of existing blowers with two (2) blowers, one for duty and one for standby, each having a 
rated capacity of 540 m3/h at 45 kPa, discharging through a common discharge line to the existing 
aeration system of digesters and sludge holding tanks; 

• Installation of flow metering for on the existing discharge line of sludge pumps; 
• Installation of Pump and barrel decanting system in the secondary digester; 

Secondary Effluent Holding Ponds (Offsite Lagoon) 

Lagoon Level Monitoring through SCADA and Valve Replacement 

• Installation of a solar powered lagoon level monitoring system integrated with the existing SCADA system 
to monitor existing and new processes at the Arthur WWTP; 

8. Effluent Quality Assurance & Control  
ECA 7654-BEMKVD, Section 13 (4)(g): 

“a summary of any effluent quality assurance or control measures undertaken;” 

The Ontario Clean Water Agency (OCWA) operates the Arthur Wastewater Treatment Plant in accordance with 
provincial regulations.   

 Use of Accredited Laboratories: analytical tests to monitor the effluent quality are conducted by a laboratory 
audited by the Canadian Association for Laboratory Accreditation Inc. (CALA) and accredited by the Standards 
Council of Canada (SCC). Accreditation ensures that the laboratory has acceptable laboratory protocols and 
test methods in place. It also requires the laboratory to provide evidence and assurances of the proficiency of 
the analysts performing the test methods. During this monitoring period (October 1, 2021 to May 31, 2022), 
all chemical sample analyses were conducted by SGS (Lakefield) Canada Inc. 

 

 Operation by Licensed Operators: Arthur WWTP is operated and maintained by the Ontario Clean Water 
Agency’s licensed Operation Staff. The mandatory licensing program for operators of sewage treatment 
facilities in Ontario is regulated under the Ontario Water Resources Act (OWRA) Regulation 435/93 and 
Ontario Regulation 129/04. Licensing means that an individual meets the education and experience 
requirements and has successfully passed the certification exam. Refer to the following table summarizing 
current Operations staff licensing for the Arthur WWTP: 

 
Table 16: Operator Licensing for the Arthur WWTP 

Operator Level Certificate # Expiry Date 

Dwight Hallahan WWT 2 
WWC 1 

15499 
16002 

Apr 30, 2025 
Oct 31, 2022 

Dan Yake WWT 2 
WWC 1 

57390 
69121 

July 31, 2025 
Jan 31, 2023 

Steve Miller WWT 4 
WWC 2 

15422 
17899 

Jan 31, 2025 
Jan 31, 2025 

William Smith WWT 2 65685 Jan 31, 2025 
Suhail Auzam OIT OT66863 Mar 31, 2024 



2021/22 Annual Performance Report – Arthur WWTP – Township of Wellington North 
ECA 7654-BEMKVD 

Period from: October 1, 2021 – May 31, 2022  

Page 23 of 28 

 

 

• Sampling and Analytical Requirements: OCWA followed a sampling and analysis schedule required by the 
Environmental Compliance Approval. 

 

• Use of In-House Laboratory: in-house tests are conducted by Licensed Operators for monitoring purposes 
using Standard Methods. The data generated from these tests is used to determine the treatment efficiency 
while maintaining process control. All in-house monitoring equipment is calibrated based on the 
manufacturer’s recommendations. The Operators of the facility will continue to use their expertise in order 
to meet our objective of no exceedances of the ECA Effluent Compliance Limits and future Compliance 
Objectives. 

9. Calibration & Maintenance Procedures 
ECA 7654-BEMKVD, Section 13 (4)(h): 

“a summary of the calibration and maintenance carried out on all Influent and Final Effluent monitoring equipment 
to ensure that the accuracy is within the tolerance of that equipment as required in this Approval or recommended 
by the manufacturer;” 

All in-house monitoring equipment is calibrated as per manufacturer’s recommendations.  Monitoring and 
metering equipment is also calibrated by a third party on an annual basis.  Preventative maintenance is scheduled 
for all equipment at the sewage treatment plant and pumping stations at regular frequency (frequency depends 
on the equipment and type of maintenance). Maintenance activities are scheduled within the work management 
system Maximo, upon completion, Operators set the work order to complete.  On a monthly basis, preventative 
work orders are reviewed for completion. 

Indus Control successfully calibrated flow measuring equipment on September 13, 2021.  

Refer to Appendix D for the Calibration Reports. 

10. Design Objective Requirements 
ECA 7654-BEMKVD, Section 13 (4)(i): 

 “a summary of efforts made to achieve the design objectives in this Approval, including an assessment of the 
issues and recommendations for pro-active actions if any are required under the following situations”: 

i. When any of the design objectives are not achieved more than 50% of the time in a year, or there is an 
increasing trend of deterioration of Final Effluent quality; 
ii. When Annual Average Daily Influent Flow reaches 80% of the Rated Capacity;” 

 
Best efforts will be made to meet the objectives under the new ECA 7654-BEMKVD (September 10, 
2019) once Phase 1 construction onwards improves plant performance and output effluent quality.  
Phase 2 design is completed and currently being review by the Municipalities Engineer on Record.   
 
 
The design objective for TAN was exceeded four of the eight months for the reporting period.  It is a 
possibility this is due to the TAN loadings received from Golden Valley Farms and is continuously 
monitored by OCWA and the Municipality.  Also due to cold weather during this time the nitrification 
process was unable to reproduce nitrification bacteria. 



2021/22 Annual Performance Report – Arthur WWTP – Township of Wellington North 